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Tenaris

Tubos de Acero de México, 5.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero Page / Pagina: (52) 229 989 1120 fax

06003039 1LAF
Date/Dia:  (02/02/2006

Customer/Cliente: PLESA ANAHUAC ¥ CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - llem N° Customer’s Reference / Referencia del cliente Manulacturer’s Works Order N° / Confirmacion de Venta

085277/01

Manufacture Process / Proceso de fabricacion. Product Type / Tipo de producto. Surace / Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMTNADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Normas o especificaciones.
API S5L/ASTM Al06/ASME SA106/ASTM AS53

Steel Grade / Grado de acero.

B/X42 PSL1

Ends / Extremos

PLATN END
LISO CORTE RECTO

Dimensions / Dimensiones
48.30 X 5.10 MM
1.90 X 0.200 INCH

Length / Longitud.
12.00 / 12.50 MTS
39.40 / 41.00 FT

Quantity / Cantidad.

30 Pcs/pz

Nominal Weight / Pesc Nominal

5.40 KG/M
3.63 LB/FT

TENSILE TEST / ENSAYOS DE TENSION

Te

starmped. In case (he owner of the o
This certficate is nol a declaration of o

Este documento cerfica s ios producios di

d i fugron

it e sed as a deciaration of ongi

., probades wio i de acuerdo con 14

Esle cerificada no es, ni puede ser usado, coma una deciaracion de origen.

I certiicate would release a copy of f, he must attest its cocformity to the orginal one, Liking upon timsel (e responsibility Toc any Unlawful o not allowed use. Any alteration ands

Specimen condition Specimen dimensions Test L e | 11 pEa ¥.5.
Condicidn de la probsta Dimensicnes de la probeta temp Unit / Unidad - Unit / Unidad ! Elongation
Heatn® | Samplen:] Ls Type Siza Temp. |KG/MM2 KG/MM2 uTs Alargamiento
Colada N* | Musestra N° Tipo: | Ori Tamafio de
mm ensayo Required/Requendo Required / Requerido Required % in 2 inches
 TRVIN: TMin: [Min % =
Thiax: Thax:
LMin: LMin: Max Obt
“C Lidax: LMax;: %
35027 |460072|C/B Rec | L 19.71 x 5.18 TA 33.73 48.05 0.70 35.60
35030 |461562|C/B Rec | L 19.51 = 5.12 TA 33.63 47.68 0.71 34.20
35030 461573 |C/B Rec | L 19.89 x 5.06 TA 34.10 48.62 0.70 36.90
35030 j461584|c/B Rec | L 19.65 x 5.20 TA 33.90 47.73 0.71 39.20
35171 |461578|C/B Rec | L 19.81 x 5.21 TA 33.35 47 .60 0.70 38.20
35171 |461586|C/B Rec | L 19.63 x 5.20 TA 34.42 48.36 S 38.20
35932 ]468221|C/B Rec | L 19.18 x 4.78 TA 37.68 50.67 0.74 34.50
35932 Jj468350|C/B Rec | L 19.45 x 5.04 TA 35.88 49.01 0S73 36.40
35932 J468352|C/B Rec| L 19.54 x 5.15 TA 35.42 49.08 0272 37.80
Thi i 10 Cerfily that the products described hers in were manuactured, sampled, 18sled, and/or inspected in and meels the inall respects This cerdicate is issued by a computenzed system and f is valid with sdectronic signature. On the original certificats the trade-mark green coloree

ication will be subjected o the law.

e e refecencin v salistace los comespondientas requerimienios. Fste ceificado se emite mediante un sistema computarizado y 05 vilids con fima clectronica En el cortiticado onginal el logolipo

is {verde) estd impreso en la hoja. En caso'de que el postedor ded certit cado enfregue ura lotocopia el mismo, deberd garamtizar la condormidad con el original, y se hace respansable por caalquier uso ilegal o indebido. Cualquier ataracion o lalsificacion serd sujeta a L ley.

DICA 777 04 0.
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= Tubos de Acero de México, 5.A.
m:m q_m Km 433.7 Carr. México-Veracruz
) Via Xalapa
(91697) Veracruz, Ver, México

(52) 229 989 1100 tel
CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero Page / Pégina: (52) 229 989 1120 fax

06003039 217
Date/Dia:  02/02/2006

Customer / Cliente: ~ PLESA ANAHUAC Y CIAS, S.A. DE C aWa Customer’s Order / Cliente Orden - iterm N* Customer’s Relerence / Referencia del cliente Manufacturer’s Works Order N° / Confirmacion de Venta
085277/01

Manufacture Process / Proceso de fabricacion, Product Type  Tipo de producto. Surface / Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Mormas o especificaciones. Steel Grade /| Grado de acerg, Ends / Exiremos. PLAIN END

API 5L/ASTM Al06/ASME SA106/ASTM AS53 B/X42 PSL1 LISO CORTE RECTO

Dimenzions | Dimensiones. Length / Longitud, Quanlity / Cantidad. 30 Pcs/pz Nominal Weight / Peso Nominal

48.30 X 5.10 MM 12.00 / 12.50 MTS 5.40 KG/M

1.90 X 0.200 INCH 39.40 / 41.00 FT 3.63 LB/FT

Ls: Location of the sample f Localizacion de la muestra C/B: Body / Cuerpo RfU: Upset / Recalque Ree: Strip specimen / Rectangular

Cil: Round bar specimen / Cilindrica Ori: Orientation / Orientacién L: Longitudinal / Longitudinal T: Transverse / Transversal

TA: Room Tt 1T Ambi EUL: Extension Under Load Method UTS: Ultimate tensile strength / Resistencia Max: Maximum / Maximo

‘Obt: Obtained / Obtenido ¥.S.: Yield strength / Fluencia LMin: Logitudi ini / Minimo L itudi LMax: L itudi; i 1 Maximo L i

TMin: Transverse Minimum / Minimo Transversal TMax: Transverse Maximum / Maximo Transversal Min: Minimum / Minimo

HARDNESS TEST / ENSAYOS DE DUREZA ]
Superficial Hardness / Dureza superficial. |
Extemal! Externa
Heat N* Sample Unit Unidad: BHN
Colada N* | Muestra N* Ls JReq. Min: Req. Max:
Result /Resultado

35027 (460072 |c/B 117

35030 j461562 |c/B 119

35030 [461573 |c/B| 119

35030 J461584 |c/B 132

35171 j461578 |c/B| 119

35171 (461586 |c/B 131

35932 |468221 |Jo/B 137

35932 468350 |c/B 134

35932 468352 |c/B 132

Ls: Location of the sample / Localizacion de la muestra C/B: Body / Cuerpo R/U: Upset / Recalque Req: Required / Requerido

Min: Minimum / Minimo. Max: Maximum / Maximo

This is to ceriily that the produets descrbed here in were manufactured, sampied, tested, andlor inspected in sccordance with the speciication reterenced and meets the requirements in all fespects. This cerificate is issued by a computenzed system and it 1 valid with elecironic signature. On the original ceriticate the trade-mark: green colored
Teraris'is stamped. In case the gw: the original

e would release a copy of 5, he must aftest s confarmity t0 the original one, taking upon himsell the rasponsibility ot amy unfkawlul or not allowed use Any alterstion andvor falsification will be subjected 1o the faw

This cedificate is pot a declaration of origin nar may it be used as a deciaration of arigin.

Este documentn cenifica que los pr

lascritos acui fueron manulactisrmcos, probades ph nspeccionados de scuerdo con la especiticacion de relerencia ¥ satistace los comespondientes requerimientos. Este cenlficado se emite mediafe un sistema computarizada y es vAsdo con fima elecirdrica £n el certificace onginal & logotips

Tenaris (verde) e=id impraso en la boja caso de que ol paseedar dol cerificaco anregue . Iotecopia del mismo, debend garantizar b conformidad con el origingl. y s haca respansable por cualguier uso ltegal o indebudo. Cualquier alteracin yio faisiticacion serd sujets a la ey

Este codilicado no es, ni puede sér usado, 6omo una deckiracion de arigen. DICA 777 04 0f
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Tenaris

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA

Number/Numero

06003039

Page / Pagina: (52) 229 989 1120 fax

3/7

pate/Dia:  02/02/200

6

Customer/ Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order / Cliente Orden - item N* Customer’s Reference / Refarencia del cliente Manufacturer’'s Works Order N° / Confirmacion de Venta
085277/01
Manulaciure Process / Proceso de fabricacién. Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones. Steel Grade / Grado de acero. Ends / Extemos. PLAIN END
API 5L/ASTM Al106/ASME SAl06/ASTM AS53 B/X42 PSL1 LISO CORTE RECTO
Dimensions / Dimensiones. Length / Longitud Quantity / Cantidad 30 Pecs/pz Mominal Weight / Peso Nominal
48.30 X 5.10 MM 12.00 / 12.50 MTS 5.40 RKG/M
1.90 X 0.200 INCH 39.40 / 41.00 FT 3.63 LB/FT
TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS |
Heal N* Sample N* Bend Test
Colada N° 8 Muestra N° Ensayo de Curvado
35027 |460072 |GOOD/BUENO
35030 |461562 |GOOD/BUENO
35030 J461573 |GOOD/BUENO
35030 |461584 |GOOD/BUENO
35171 |461578 |GOOD/BUENO
35171 |461586 |GOOD/BUENO
35932 |468221 |GOOD/BUENO
35932 |468350 |GOOD/BUENO
35932 |468352 |GOOD/BUENO
CHEMICAL COMPOSITION / COMPOSICION QUIMICA.
Col ion, % / Composicion %
c Mn Si cr | Mo 5 P i v Cu Al Sn As | Nb Ti Ca B N
X100 %1000 X 10000
Heat H Max
Colada Mini
Sample N° [P Max
Muestra N° Min|
135027 H 12 106 24 3 2 X 13 39 2 58 22 5 4 ' & 16 1 30
460072 P. 12 | 106 | 23 4 2 s 14 | 38 1 49 21 4 3 T 3 12 1 30
This i< to.centily that the products cescribed here in were manuactused. sampled, lested, andier inspected in wally Ih and meets the i all respects. This cendicals is issued by a computenzed system and it s vaid wih electrome signature. On the ongnal cenitate the trade-mark green colored
Tenaris' is stampad. In case the owner of the original cenflicae would release a copy of !, he mus anest is conformity to the onginal one. rar_so upon himaet the responsibifity lor any unlawful or not sllowed use, Any ateration andfor falsification will be ucgﬂgoa 0 the: law
This certif s not a declaration of erigin nar may it be used 85 3 deciaration of ongin,
Esie documento cerilica guo ‘os producios descrites agui fusron manufecturados. probacos v/ inspeccicnados de acuera oon i aspecicacion de referencia y satistace los conespondisntes req ientos. Este cenilicado se emite mediante un sistema comparizado y es vaide con fama slecironica. En el ceniticads original e logotipo
Tenaris (varda) esta imoreso o0 1 heja En caso de que el poseedor del carificada antregue una fotocopia cel mismo, deberd garantizar la conlormidad con o original, y se hace responsable por ¢ usn ifegal o indebida; Cuslg cacion yia falaticacidn serd sujeta a 1a loy
Egle cermiicao no €5, N pueds Ser usatn, COmo una deciaracion de ongen, _ DICA 77T 04 0f
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Tenaris

CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero Page / Pagina:
06003039 44T
pate/Dia:  02/02/2006

Tubos de Acero de México, 5.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

(52) 229 989 1120 fax

s rot & decl o origirt nor may it be used as a declaration of angin.

Esle documento certifica que los producios deserilos aqui fueran manutacturades, probades ylo inspeccionados de acuarda con i especificacion de referancia y satisface |05 comespondientes requerimientos  Este cenificado <2 emite mediante un sisiema compularzade y 65 visde con 1ima electionica
Tenaris (verde} esta impreso e la hojz. Fn caso de que el poseedar del cenificaco enregue una foocopia det misma, deberd garamizar ta conformidad con el oignal, y se hace responsable por cuaiquier uso legal o indebida. Cualquier afteracion yio taisificacian serd sujeta @ |a ey,

Esle cenificado no s, ni pueds ser usado, como ung declaracian de origen

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - ftem N° CGustomer’s Reference / Referencia del cliente Manulacturer’s Waorks Order N* / Confirmacion de Venta
085277/01
Manufacture Process / Proceso de fabncacion Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Nomas o especiiicaciones Steel Grade / Grado de acero. Ends / Extremos. PLATN END
API S5L/ASTM Al06/ASME SA106/ASTM AS3 B/X42 PSL1 LISO CORTE RECTO
Dimensions / Dimensiones. Length / Longitud. Quantity / Cantidad 30 Pcs/p=z Nominal Weight / Peso Nominal
48.30 X 5.10 MM 12.00 / 12.50 MTS 5.40 EKG/M
1.90 X 0.200 INCH 39.40 / 41.00 FT 3.63 LB/FT
CHEMICAL COMPOSITION / COMPOSICION QUIMICA.
Composition. % [ Composicion %
C Mn Si cr | Mo s P Ni v Cu Al Sn As | Nb Ti Ca B N
X100 X 1000 X 10000
Heat H Max
Colada Min
Sample N© [P Max
Muestra N° Min)
460072 P 12 | 106 | 23 4 2 1 a3 38 1 49 21 4 3 1 3 12 1 30
35030 H 13 108 23 3 1 1.2 11 13 1 23 33 3 1 ¥ 2 14 aE 34
461562 P 13 108 24 4 3 1.4 11 22 1 24 32 4 1 1 4 14 & 33
461562 P 13 lo08 24 4 3 1.4 11 22 1 24 32 4 1 1 4 12 i 35
461573 P 13 | 108 | 22 4 2 |Faael] a1 a2 = | 23 33 3 2k 1 3 14 1 35
461573 P 13 108 22 4 2 1.8 11 22 1 23 33 3 A 1 3 1d b ¥ 35
461584 P 13 1086 24 4 1 1.1| 10 8 S 2 30 33 3 1 1 3 13 1 36
461584 P 12 | 106 | 24 4 1 2: 10 | 12 2 30 31 3 1 1 3 12 1 37
35171 H 13 109 24 4 5 3 14 4z 4 90 30 2] 4 1 a3 o 1 39 i
461578 P | 13 109 23 4 3 1.5 14 22 1 93 30 g 1 1 4 10 1 40
461578 P i3 108 24 4 3 1.1 14 22 1 20 30 :] 1 1 4 10 ES 40
461586 P 13 1086 25 4 5 i.s 14 42 2 Tl 30 B 2 1 & 10 I 41
461586 P 13 | 106 | 24 4 5 [i3.s/] 15 | az 2 74 30 8 2 1 4 13 ! 33
35932 H 13 111 25 5 4 1.9 i2 20 1 ad 28 5 2 : & 2 15 24 32
This.is 1o ceriity that the producis described here in were manufaciured, sampled, lested, ancfor inspesied in and meets the recu in all respacts. This cerntili issued by a computerized system and it is valid with electionic signanre. On the ariginal centificate the trade-mark green calored
stamped. In case wmer of the onginal certificate would release a copy of i1, he m s confoemity (o the onginal one, taking upon himsell Ihe responsibility foe any unlasdul or not allowed use. Any alteralion and/or alsitication will be subjectod to the law.

En el centicada onginal el logotipd

DICA 777040
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™ Tubos de Acero de México, 5.A.
4¢ :m q—m Km 433.7 Carr. México-Veracruz
. Via Xalapa

{91697) Veracruz, Ver. México

(52) 229 989 1100 tel
CERTIFICADO DE PRUEBAS EN FABRICA Number/Ntimero Page / Pagina: (52) 229989 1120 fax

06003039 547
Date/Dia: OM\OM\NOO@

Customer/ Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order / Cliente Orden - item N° Customer’s Reference / Relerencia del cliente Manufaciurer’'s Works Order N° | Confirmacion de Venta
085277/01
Manufaciure Process / Proceso de fabricacion. Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especilicaciones Steel Grade / Grado de acero Ends / Extremos. PLATN END
API 5L/ASTM Al06/ASME SA106/ASTM AS53 B/X42 PSL1 LISO CORTE RECTO
Dimensions / Dimensiones. Length / Longitud (Quantity / Canlidad. 30 Pes/pz Nominal Weight / Peso Nominal
48.30 X 5.10 MM 12.00 / 12.50 MTS 5.40 EG/M
1.90 X 0.200 INCH 39.40 / 41.00 FT 3.63 LB/FT
CHEMICAL COMPOSITION / COMPOSICION QUIMICA.
Composition, % _[ Cemposicion
c Mn Si Cr Mo S P i v Cu Al Sn As Wb Ti Ca B N
X100 X 1000 X 10000
Heat H Max
Colada Min|
Sample N° [P Max]
Muestra N° Min|
468221 P 14 111 26 5 5 1.4 i3 1s 3, 40 32 4 A i 3 16 1 34
468221 P 14 111 26 5 5 1.4 13 19 1 40 30 4 2k 1 3 16 1 34
468350 P 13 109 25 5 5 1.2 13 ig8 1 36 31 4 1 1 3 16 1 36
468352 P 14 108 26 5 5 1.6] 12 19 i 36 28 4 1 1 3 17 1 34
468352 P 13 108 25 5 5 1.1 13 18 ) sl 30 3 1 1 3 16 1 38
H: Heat ! Colada P: Product f Producto

SUPPLEMENTARY TNFORMATION / INFORMACTON SUPLEMENTARIA

FABRICADO POR SIDERCA

LA PRACTICA DE AFINO EN EL HORNO - CUCHARA INCLUYE UNA INYECCION FINAL DE UNA VARILLA DE SILICIURC DE CALCIO PARA OBTENER UNA FORMA GLOBULAR DE E
VENTUALES MICROINCLUSIONES.

MATERIAL LIBRE DE CONTAMINACION DE MERCURIC.

FABRICACION DE TUBO: LAMINADO EN CALIENTE Y SIN COSTURA.

CONTROL VISUAL Y DIMENSIONAL: SATISFACTORIO.

This i5 10 ceeirly that the products cescribed here in were manuiactured, samaled, tested, andior inspecied in accomance with \he speciication referenced and meets the requinements in all respects. This centificats is issued by a computerized systerm and it is valid with electronic signature On the riginal certilicate the trade-mark green colored
Tenaris'is stamped. In case the owner of the origingl ceificate would release a copy of i, he must atlest its conformily Lo the original one, taking upon

s rissponsibility 16r any urkywiul o nat allowed use. Any ahiecation andior lalsiication will De subjected 1o the law,

This cerificate is not 4 declaration of origin

¢ ey it be used as a deciaration of osgin

Este documanto cerifica que los prod; desesins aqul fueron probados ylo inspeccionadas de acusdo con i ¢ relerenc v Salsiace los comespondientes requesi

os. Este coniticaro se emite median ema computarizado y es vlido con trma electionica En el cerificado anginal & lagatipo

Torars (veda) ast;

& el poseedor del centilcaca entrague una folooopia del misma, debecd gara
Este condicada no 65, nl puede ser usado, como una declaracion de ofgen.

s A contormidad con el orignal. y S hate responsable por cualquier uso ilegal o ndebido. Cuglquier alteracion yo falsilicacion serd sujela a la ey,

DICA 777 04 0]




I

q = Tubos de Acero de México, 5.A.
m:m q—m Km 433.7 Carr. México-Veracruz
: Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero Page / Pagina: (52) 229 989 1120 fax

06003039 6/7
pateia:  02/02/2006

Customer/Cliente: PLESA ANAHUAC ¥ CIAS, S.A. DE C.V. Customer's Order / Cliente Orden - ftem N° Customer's Reference / Referencia del cliente Manufacturer’'s Works Order N* / Confirmacién de Venta
085277/01

Manufaciure Process / Proceso de fabricacién. Product Type { Tipo de producto. Surface / Superficie,

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specilication { Nermas o especificaciones. Steel Grade / Grado de acero. Ends / Extremos. PLATN END

API 5L/ASTM Al06/ASME SA106/ASTM AS3 B/X42 PSL1 LISO CORTE RECTO

Dimensions / Dimensiones. Length / Longitud. Quanlity / Cantidad. 30 Pcs/p= Neminal Weight / Pese Nominal

48.30 X 5.10 MM 12.00 / 12.50 MTS 5.40 EKG/M

1.90 X 0.200 INCH 39.40 / 41.00 FT 3.63 LB/FT

SUPPLEMENTARY TINFORMATION / TNFORMACTION SUPLEMENTARIA

CONTROL NO DESTRUCTIVO TUBO (C.N.D.):SATISFACTORIO.

NO REPARADO POR SOLDADURA.

CERTIFICADO DE ACUERDO CON: EN 10204 3.1.B/S5 - ISO 10474 3.1.B/92.
EDICION DE LA NORMA : ASME SA 106/01.

EDICION DE LA MORMA : API 5L, 42° Edition 2000.

EDICION DE LA NORMA : ASTM AS53/02.

EDICION DE LA NORMA : ASTM Al06/02a.

EDICION DE LA NORMA : ASME SA 53/01 Addendum 2003.

TRATAMIENTO TERMICO: DIRECTO DE LAMINACION.

METODO DE INSPECCION: E.M.I. (FULL LENGTH) LONG. {(EXT./INT.) 12.5%.
PROTECTOR EXTERNO: MC-PLASTICO CERRADO NO LEVANTABLE.

DUREZA SEGUN NACE MR-0175 - (22 HRC Max.)

PRESION DE PRUEBAR HIDRAULICA: 207 kPa*100 = 3000 PSI (5 seg.).
TAMSA REF: 550228

This is to certify that the products described here in were manufaclured, sampled, lested, andfor inspected in accordance with the specitication referenced and meets the requirements in all respects This cerificate is issued by a computerized systerm and it is valid with electronic signatura. On the original ceedificate the trace-mark green colored
Tenaris' is stamped. In casa the owner ol the orignal cetificate would release a copy of it, he must atlest its conlormity 1o the original ane, taking upon himsel the responsibility for any unlawful or not allowed use  Any alteralion andior talsitication will be subjected io the faw,

This cerificate is not a declaration of origin nor may it bea used as a decl o ongn

Este documento cerifica que los productos descrtos aqui fueron manut dos, probades ylo inspeccionadas de acuerdo con ta especifcacicn de referencia y satistace los i Este se emite medame un sistema computarizado y es valigo con tirma electronica  En of certificado ordgnal el logotipo

Tenaris (verde) estd impreso en la boja. En caso de que el poseedor del cenificado enfreque una Todocopia del mismo, deberd garzntizar la conformidad con ef arigingl, ¥ s8 hace responsatia por cual ss0 llegal o indebido. Cualquier alteracion yo falsticackin seed sijeta a la ey,

Este cedificada no 0s, ni puede ser usado, como una declaracion de origen _ DICA 777 04 01
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Tenaris

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz

Via Xalapa

(91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA

Number/Numero

06003039

Page / Pagina:

T T

(52) 229 989 1100 tel
(52) 229 989 1120 fax

Date/Dia: ON\ON\MOOG

(Customer / Cliente:

PLESA ANAHUAC Y CIAS,

S.A.

DE C.V.

(Customer's Order / Cliente Orden - item N*

Customer’s Reference / Referencia del cliente

Manufacturer’s Works Order N* / Confirmacidn de Venta

085277/01
Manufaciure Process / Proceso de fabricacion, Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Nommas o especificaciones.

API 5L/ASTM Al06/ASME SA106/ASTM AS53

Steel Grade / Grado de acero.
B/X42 PSL1

Ends / BExiremos. PLATN END
LISO CORTE RECTO

Dimensions / Dimensiones.
48.30 X 5.10 MM
1.90 X 0.200 INCH

Length / Longitud
12.00 / 12.50 MTS
39.40 / 41.00 FT

Quanlity / Cantidad. 30 Pcs/pz

MNominal Weight / Pese Nominal
5.40 EKG/M
3.63 LB/FT

Quality System Cerlified
MN® 110950

TAMSA QUALITY DEPARTMENT SIGNATURE

\.\ HALITY CERTIFICATION DEPT

\\:v P70, CERTIFICACION DE CALIDAD

CHIEF OF 0§
RESPONSABLE DELJST

This certdicate 1s not a declaralion of origin nos may 1 be used as @ declaration of erigin.
Este documento certifica que los praductas deserfos agqul fusron

This Is 1o certify that the products described hee in were manufactured, sampled, tested, and/or inspacied in

with 1ha

and meats the

Este cerificado no es, ni puede ser usado, coma una declaracian de origen.

, probados yio

de acuerdo con fa espec de referencia y satistace ks

in all respects. This cenificate is issued by a computerized System and # is valid with elestronic signature. On the aniginal certificate the trade-mark green colored
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